B
t R |
i Nt
‘J}w g

. . Entrusting Unit;———

—

Iy

160015143853

B EE

Test Report

( 2020 ) QW K 0495 =

S

B E R R R
Product Name —— _ .

‘mmm s

S p»egi f i C at'i O n S '_“ ’/,.‘r‘;' g

Test Category —

EET

ol
il "\
SRR

L 7 &4 E 97 #% e 38 AR

Jiangsu Testing and Inspection Institute for Medical Devices

|
i1 iid




\w

L7348 R IT 28 A 36 B
A - S= N =l
%S 2020QW0495 HIH W1 Z197 3433
AR et FS%S  |SLQW2002081
R (V) #EE O
(5123 / MERE |8 (170-175)
BIH FeiplREEER REAKSH |(BERE
| Z3T 7@ Rk (%R & K RERE 655 FEiR s /e |/
> 35 /\
| trmacpepp [SLTERRAREARARE | yrenge |/
ZREM | RETTHRFTERR AFEEHM [2020. 2.8
L e S 4 BRI |50
R |/ MRS |/
wEEAH |/ REMA  (ARBATRRE
RN |202042H15H WIS EN 202042816 H-20204E2H20H

RETE

4.4, 4.5, 4.7, 4.9

R HRE

GB19082-2009 (EH —KIEBF R ARZE KD

RBSw

*HE

2) METUARM “W” F2RYE,

“Z” ﬁi‘-\.ﬂa}}fc

1) REdm “—” FoRWBANER, RE&EP «/” RRwzAE.

= Y

| =




YLI3E BRyT 28 A I Py
A )

GRS 2020QW0495 W ORI ST
| i | Fk TR RIS mTiisl st
T4 -
st | aa | PP ol B i
{ A1 RIETF 1.67kPa(17emH20)s e |/
1944t i/ 4.27kPa
: F)“if‘}]ﬁibj"“ W AN /N
2 | BRAE | 442 2;00g(m2.d)°ﬂﬁ’ﬂﬂﬁx hF 10340g/(m*>d) | & | /
T4k 6 %
b & R L00 By 47 AR A0 A A I K 5 5% 1%
3 : 443 | RARMETF 2 (1.75kPa) 32 | —F 4k 3% wE |/
stk "
+F4E 2%
. . y AELB N AN 3
B 470 AR % b 308 A8 6 B g e
S| WRE | A5 ) g AT 45N, we |/
) 344.4N
Mia 27.4%
6 W3 i B 470 IR % 8 80 A 44 ¥l 1) Wi =
pgex | O | BpKRRBANT 15% e |/
Bira) 17.7%
B 47 R % b 0 KA 99.98945%
¥R} B 132 4 b 3
7 | tiEE | 47 A ot 4 Uk () ot —4% 99.99766% b /
HWREMANT | geu
70%.
|- 4% 99.99326%
g | #ipratt | 49 | B IRAYHREBIA KT 0.60C/t o5t | ®E |/
UTFZE




—

(LIR4R BT B MRS I8 BT
o

RG9S, 2020ZC0495
ZIL o B

iy Fnis o

N4

- dh itk

/

RS G BRI E R

Pz R RSP RS (170-175).




